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112 SRR | —h 2 5 -

CFUEZ RS 1L -1 )

1. Y80 ¢ *tamoxifen FIEZHER & 5% 20 mg/ day * FHE 5 4F ©
&P * tamoxifen (5 mg/day » &EfE 3 ) EERBERA 20 2Pl
IR H BURE AR B R AR BN RE AR PR E R LI A ] g

CRLEBHERT 3% 2) R HERT 1 2 )
JECHI

@ Neoadjuvant C/T = Targeted

therapy (for Her-2+,Anti-Her-2

treatment) 3 11.

(B33 K-

2. 3810 BiEE 11.cT1eNO HER2+ F1 TNBC R Neoadjuvant C/T

LR RHET 136 -3 ) CRLERRHET 63 -3 )
1. 837 : fif# 3.0ncotype, Mammoprint, Pam50 test, or Endopredict is optional
examination for ER(+) HER2(-) N1 ambiguous patients.
2. &7 : i 9. TNBC following standard neo/adjuvant therapy: consider
Capecitabine maintenance therapy (self-pay)
3. 3800 : B 11.Stage I/ITT TNBC neoadjuvant chemotherapy combination with
immunotherapy as treatment can be considered

U e QS Pt
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LB BT 136 4 ) R RS 63 -4 )
LS8 [T CTHR/T LABET £ [1CrT+h/T
2. Her-2 (+) — 2. Her-2 (+) —
Anti-Her-2 therapy (consider Trastuzumab for NO) Anti-Her-2 therapy (consider Trastuzumab for NO)
3. If Her-2(-) BRCA1/2 mutation(+) 3. TNBC with germline BRCA 1/2 mutations adjuvant olaparib for 1 y
consider adjuvant Olaparib (optional) .
( = pT2 or = pNI for ER(-) or = pN2 for ER(+)) ?fE
2. 3800 < [ CT+H/T &
2. 3800 ¢ fEE 8. £ TNBC high risk A LA & neoadjuvant 5 adjuvant D. Her-2 (+) — ;’%
immunotherapy Anti-Her-2 therapy (consider Trastuzumab for NO) 3‘5
3. TNBC with germline BRCA1/2 mutations adjuvant olaparib for 1 y| il
(optional)

#. HR+, HER2- consider Abemaciclib for 2 y(optional)

V=1

(= 4 LN or 1-3LN and least one of the following: o8
iE

- Gr3 JE:
- Ki67 = 20% ;é
* Tumor = 5¢m) fE‘

uu

3. &3] = fiJiE 6. TNBC following standard neo/adjuvant therapy: consider
Capecitabine maintenance therapy (self-pay)

PR % -5 )

1. EERE
TNBC — Immunotherapy(PD-L1 > 1% or CPS > 10)
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Breast-conserving
surgery

Meets ALL of the following criteria:

Yes to all = no

« cT1-T2, cNO further axillary
* No preoperative chemotherapy surgery
« 1-2 positive SLNs
* WBRT planned
NO — Axillary

Micrometastases seen in SLN

>

dissection level /Il

Mastectomy

Meets ALL of the following criteria:

*cT1-T2, ctNO

* No preoperative chemotherapy

* 1-2 positive SLNs

« Adjuvant RT planned with intentional
inclusion of undissected axilla at risk

Yes to all = no
further axillary
surgery

NO — Axillary
dissection level I/IT

(B33 K-
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FUB RS -7 ) CRLmB RIS -7 )
| ECHE 1) Adjuvant Hormonal therapy L3ghn : 1.Adjuvant Hormonal therapy
2) Consider addition of adjuvant olaparib for 1 y for those with 2.Consider addition of adjuvant olaparib for 1y for those with
germline BRCA1/2 mutations and HR(+), HER2(-) tumors ® if germline BRCA1/2 mutations and HR(+), HER2(-) tumors * if 1)
1) LNs > 4 positive (N2) after adjuvant chemotherapy , or 2) residual LNs > 4 positive (N2) after adjuvant chemotherapy , or 2) residual
disease after preoperative therapy and CPS+EG score > 3 disease after preoperative therapy and CPS+EG score >3 ~
3.Consider addition of adjuvant abemaciclib for 2yrs in high risk patient. £
2 4837 < 1. Ajuvant Ado-trastuzumab emtansine alone for 14 cycles. If ado- ﬁi
trastuzumab emtansine discontinued for toxicity, then trastuzumab 2. {437 ¢ 1.Adjuvant capecitabine (6-8cycles ) or ;%
+ pertuzumab to complete one year of therapy and; R2.Adjuvant olaparib for 1 year if germline BRCA1/2 mutation or %E;
2. Adjuvant Herceptin lyr I extension Neratinib lyr (if HR+) 3.Adjuvant pembrolizumab (if pembrolizumab containing regimen il
3. If HR-positive, adjuvant Hormonal therapy was given preoperatively)
3.3
TNBC + germline BRCA1/2 mutations, if 3. 3800 ¢ Btk 2.pCR EFES neoadjuvant chemotherapy Z 1% » MEEEIRIE
1) > pT2 or > pNI disease after adjuvant chemotherapy, or PEFUE - (RS EBEIRALE - 1V pCR)

2) residual disease after preoperative chemotherapy Consider addition

of adjuvant olaparib for 1y

U e Q8 Pt
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Partial
mastectomy +
SLNB

Whole

™ breast

radiotherapy

IR
(4 ER/PR/
Her-2(optional) )

—ﬁmﬁﬁﬁ

Y

I

Total mastectomy +
SLNB
+reconstruction

HENEaE

\ 4

BER=REZE

decision making, SDM) # B £ EH X B A E B AR + FREFTURER BRI B
+ REE WA ET - IR NIE - BOKBYHESE © high grade ~ L WIEH & FEEH o

* tamoxifen WAFEH & % 20 mg/ day * FH 5 F o A E * tamoxifen (Smg/day » EH3F) EELZHMRA 20 ZRF Ewr i

BUEAM A TR R R T AR AR R B ot VT 4E

ER (-) (optional)

@ Adjuvant treatment:
Tamoxifen for 5 years

@ Risk reduction for
contralateral breast
cancer(optional)

ER (+) or uncertain
@ Adjuvant treatment:
Tamoxifen for 5 years
@ Risk reduction for
contralateral breast
cancer(optional)
@ Al may also
be considered in
menopausal women
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S8R BRFRIGE EEA) | EEEETe WEDMERE B
7 T
{f igﬁ‘}i‘ ;*&E‘ S @ Partial | ER(+)and/or PR »Hormonal Therapy kg P N
LEVLE mastectomy | T = (+) or unknown | [1.No adjuvant C/T ~
iR A (&8 T ALNDor 1170 5em 2. Her-2(+) — s s )
% AT HBsAg A& Anti- SLNB + R/T* > ER(-)and PR (-) [~Consider C/T+Trastuzumab* | ; WE ) i &
% — HCV test optional) @ Total T, Hormonal therapy = C/T *\?— ! ,Ij{i*i ;%
Stage IA PER & mastectomy 2 Her-2(+) — 22U aié
P — = + ALND ER(+)and/or PR p~|Consider Trastuzumab* > EA— R i
TINOMO LY s or SLNB+ (+) or unknown | = % 5L A8k Fix
Stage IB HiL G %% H Reconstruction ||| 0.5 < T 2:I_-Ier-2(+) N 5 ~EA— B
TINImiMO | Uz s e (4 FRPRHer2) H A = 1.0cm [" ERG)and PR (-) Pconsider C/T+ Trastuzumab* ™| % 2
FWLEE A o (optional) | | 4 Neoadjuvant ;Ig{frlg?f;l therapy = C/T *SLEHE W
= 1 . + . - 3 DI =1
B #6474 (optional) H t(ljllT ,Tat{getl-eld E_F (+)andlior PR ™|Suggest Trastuzumab * > ‘fﬁ X 710 " o2
REERED cpiow) Fra e (PR |1 < 1< [ orunknonn | o sk Rl
A CRER (opional) H | regment) 3 11| [206M It ER()and PR (-) 2. Her-2(+) - PR ;é
L3k B BB (optional) H Consider C/T+ Trastuzumab* | | % ‘B #8474 =
.................................................................................................................. EF Y ]
1. Stage I & II favorable histology include tubular and colloid. 2 2% NCCN guideline > #& b1 [B B & 3% 51 3 i T 88 7 X i %if ¢ =
2. Clinical trial is always an option of treatment. (optional)
3. Oncotype or Endopredict ~ ICT » Mammoprint ~ Pam50 test is optional examination for ambiguous patients.
4. > Trastuzumab TR & (R0 # € 2 & & L J % S FE
5. % R Z LS G F R Carrier fL K E ( F 2 {LF A HBsAg K Anti-HCV test) 558 B 54—k
6. ¥ B VLA VA R BT LA 2 3L B AT B R R o B S 2 B LB BUR B R R o VH A -~
7. EBEREHUTHRE (D)>=70 & ~ 2) #ZAFHREFA > 3)pTINO ~ (HER+PR+ HERZW AR LR RERE®TwK

AR R RS AR o
8. M2 (4 1bE Wl HBsAg K Anti-HCV test optional)
9. Hormonal therapy: Tamoxifen it | 5-10 4 Al f{ &l 5-10 4F .
10. F E i Total mastectomy=Simple mastectomy
11. ¢T1cNO HER2+ #2 TNBC ¥] # & Neoadjuvant C/T
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HBsAg A Anti-HCV test
optional)
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EEA) f@ineas |l sEsse
B E DB R T F| | @Patial :
frﬁ? £270 7S g FIERE i mastectomy 1. C/T @ PAdjuvant i
ﬁTé(JZ].“!T']"i (hT’]‘%L’;‘? .| +ALNDor 2. Her-2 (+) H/T: it 5
Neoadjuvant therapy) SLNB+R/T*| |— Consider ER (+) and/ HILE | o ey
@ Total | Trastuzumab* | | " PR (+) or EE MR RS
Neoadjuvant C/T mastectomy (== Perjeta)or unknown 18 H -
+ Targeted therapy +ALND or TDM-1(non- * LG A
(for Her2 +,Anti- || SLNB= PCR) 4 PNo H/T HA1AA —
Her-2 treatment) reconstruction+ ER (-) and *AEWHY W
___________________ R/T* PR (-) X kM
S e s
1Post-mastectomy radiotherapy (PMRT ) indications: ' —%
11. Tumor > Scm : 37 L
12. N2 or N1 without axillary dissection E 8 ;%"wﬁi
13. Strongly consider PMRT in N1 cases* ' %ﬁ“‘ w
4. Positive margins | (optional)
'5. ECE (+) '
Hi4E 5 FAE -

— 7 -
Stage I1A —|Hé’] o Xk |‘
TONIMO | H5L5AEF % H
N0 Mo B H
or Stage | [#%2#% (& ERPRHer2) H
1IB H g #4294 (optional)
T2NIMO = :
TINOMO B #5474 (optional ) H
H 4L sk % (optional) |-
H W 35 B 57 B (optional) H
g3 B s E B (optional) [
fifeE -

1.Stage /11 favorable histology include tubular and colloid. %8 £:% NCCN guideline

2.Clinical trial is always an option of treatment.
3.0ncotype, Mammoprint, Pam50 test, or Endopredict is optional examination for ER(+) HER2(-) N1 ambiguous patients.

4. Anti-Her2 treatment fR & % B il L & 2% B % % il

2 E g R Rk BT R

5. % FEZL G ER Carrier THE (F L4 {LAEE HBsAg & Anti-HCV test)
6*N1T&fi%)iwﬁ*%*ﬁ%#ﬁ%ﬁ@%%ﬁ#ﬂ&ﬁ%ﬁﬁ& é#L’vJJP%mfﬁ’Iﬁ%ﬂiﬁHiﬁﬂﬁ BB AR EH AWM A UT ARG £

=40 5% T1 >

BB AR BHEMLERIT > Her2/Neu (-)

7. LA E (4 (LA F HBsAg K& Anti-HCV test optional)

8. £ & & Total mastectomy=Simple mastectomy

9.TNBC following standard neo/adjuvant therapy: consider Capecitabine maintenance therapy (self-pay)
10.ER(-), PR(-) and Her2(+) Node(+) patients: Consider adjuvant chemotherapy+Trastuzumab =+ Pertuzumab
11.Stage II/IIT TNBC neoadjuvant chemotherapy combination with immunotherapy as treatment can be considered

&BBHF—KR
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 JLESEIESIHE -4 )
ERRIGE wipaE WEEsEse Bt

% =4 R R ] T F ik (T4 % 1.C/T+H/T o
Stage IIIA - — Neoadjuvant therapy) 2.Her-2 (+) — o .
st A (A LI AT Anti-Her-2 %}g ;TE ak| 2
] i- ] ; 5 i3 E
TON2MO HBsAg Z Anti-HCV test) | | _>| PPy | .V therapy (consider @ Adjuvant . E0h 5
TIN2MO — @ Partial Trastuzumab for HT = ‘i 5
T2N2MO *—I M3 X N L mastectomy NO) , ER (+) and/ Rk %
TANIMO _|§U;J_ﬁ,,_~j_;}\,}: |_ Neoadjuvant C/T +ALND or 3.3.TNBC with an * Lo AR E I 3
T3NIMO 2 5|+ Anti-Her-2 > SINBurT P germline L JorPR (£ orl | g 18 A — i
HaLs Y H™ | For Her-2(+) ©Tonl BRCA1/2 unknown %) 4
- o mutations kLB - 4
Stage I11B 4%&%#&% (4 ER/PR/Her2) |— mastectomy adjuvant olaparib | |4 NoH/T Wi X - ~
TANOMO | RJ&ETME ( = PR) |‘> +ALND or for 1 tional :
MR A8 5 sk (Alternative or 1y (optional) | "|ER (-) and WAL 3%
T4N1IMO UL A ) SLNB+R/T+| [4.HR+, HER2- PR (-) N y
+| [4-HR+, - — ik =
T4N2MO —|"a"“§ﬁ?#ﬁ and/or PET-CT |— | B AAL G 7 | reconstruction consider " ijg i ; . E
- A Abemaciclib for 2 R e i z/ o
Stage ITIC a5 A A - y (optional) ( = 4 T =
& # - optional A
Any LU 98 BASBTR (Alternative) | | RIEHF— T 4T CPR) |7 LN or 1-3LN and (optional) i
TN3MO least one of the
st - following: #HiE S FA E gl
1. Stage I & II favorable histology include tubular and colloid. 28 2% NCCN - Gr.3 SIAE AR —R
guideline ~ #% w1 B X & 3R st s iR € W6 R -+ Ki67 = 20%
2. Clinical trial is always an option of treatment. - Tumor = 5cm
3 RT % BALG RO 2 2 )
4. Abdomen sono or abdomen CT Alternative
5. EE IR Total mastectomy—Slmple mastectomy
6. TNBC with residual invasive cancer following standard neoadjuvant therapy: Consider adjuvant capecitabine ( 8 & £ f )
7. £ 2% % (Complete Response * CR), #i 442 f# (Partial Response * PR), &% 1. (No Change * NC ; & /&% < * SD), )ﬁﬁlﬁ% (Progressive
(Comp D

Disease * PD)
. 4t ¥ TNBC high risk ¥ L1 # & neoadjuvant % adjuvant immunotherapy

oo
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0 BRI Bt
I Biil S N
_| RRARFRE l_  Systemic chemotherapy = Hormonal
. - therapy £ Radiotherapy
TR (AT
RS (2 - fedenr || * ER and/or PR (+), Her-2 (-): Hormonal
4 HBsAg 2 Anti-HCV test) therapy = CD4/6i or mTOR inhibitor g
% v or chemotherapy
e J e
Stage IV —|ﬂ'3 X l_ * Her-2(+)-> anti HER-2 therapy %
_| LEHY l_ . Honnf)nal re(':eptor(+)->PIK3CA N " — f“;
mutation(optional) — PIK3CA inhibitor kWL AR A E
Stage IV _ —| FUpABE |— + TNBC — Immunotherapy(PD-L1 > 1% kI ARF I 3
Any TAny N — | | orcps=10) REIP N SR ?’?
Mi %ﬁiﬁjﬂ;‘ & (& ERPR/Her2) | “| « PARP inhibitor(gBRCA mutation) Tl omearm ~
—| I8 28 A2 5 3% (Alternative) l— : Best. SUp portive care *ERAE - ETREY
« Palliative surgery and other forms local (optional) s
—| F#&47 R4 (and/or PET-CT) l— treatment if needs ﬁ
- - ¢ Clinical trial 2
—| Ji4) 3% B N B l_ o B : BUR (favor anti-PD-1,22C3 =
N - PS = 109 =
—| JE 3R ENEET & (Alternative) |— CPS = 10%) %Ell
3k -

1. Stage I & II favorable histology include tubular and colloid. %8 %% NCCN guideline * £8 & B & €3 5 s ik € R F R
2. Clinical trial is always an option of treatment.

3. Abdomen sono or abdomen CT Alternative

4. Anti -HER-2 therapy R 12 fR 30 # 2% & % 1% i

5

. CPS: combined positive score
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Breast-conserving
surgery

Sentinel node
mapping and
excision

Sentinel node
positive

—»

Meets ALL of the following criteria:
* cT1-T2, cNO

* No preoperative chemotherapy

* 1-2 positive SLNs

* WBRT planned

Micrometastases seen in SLN

Yes to all = no
further axillary

surgery

Meets ALL of the following criteria:

*cT1-T2, cNO

* No preoperative chemotherapy

* 1-2 positive SLNs

* Adjuvant RT planned with intentional
inclusion of undissected axilla at risk

Y

NO — Acxillary
dissection level I/I1

Yes to all = no
further axillary

surgery

NO — Axillary
dissection level I/I1
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After complete course of neoadjuvant chemotherapy

ypTONO or pCR or
ypT1-4NO or residual disease or
ypN > 1 or node positive

HR-positive

Y

YR

TMU Taipei Cancer Center

HER2-negative

\4

ypTONO or pCR

1. Adjuvant Hormonal therapy

2. Consider addition of adjuvant olaparib for 1 y for those with
germline BRCA1/2 mutations and HR(+), HER2(-) tumors : if
1) LNs > 4 positive (N2) after adjuvant chemotherapy , or 2)
residual disease after preoperative therapy and CPS+EG score >3

3. Consider addition of adjuvant abemaciclib for 2yrs in high risk patient.

HR-negative
HER2-positive

> ypT1-4NO0 or residual disease
or
ypN > 1 or node positive

Complete up to one year of Anti-Her-2 therapy with trastuzumab)
=+ pertuzumab

HR-positive
HER2-positive

ypTONO or pCR

Yy

Y

1.Ajuvant Ado-trastuzumab emtansine alone for 14 cycles. If ado-
trastuzumab emtansine discontinued for toxicity, then trastuzumab
+ pertuzumab to complete one year of therapy ;

2.Adjuvant trastuzumab lyr * extension Neratinib lyr (if HR+)

3.If HR-positive, adjuvant Hormonal therapy

_ | Hormonal therapy(category 1) + complete up to one year of anti
HER-2 therapy with trastuzumab (category 1) £ pertuzumab

HR-negative
HER2-negative

ypT1-4NO or residual disease
_|or
" ypN > 1 or node positive

—>| FOLLOW-UP

1. Adjuvant capecitabine (6—8cycles ) or

>2. Adjuvant olaparib for 1 year if germline BRCA1/2 mutation or

3. Adjuvant pembrolizumab (if pembrolizumab containing
regimen was given preoperatively)

1.CPS+EG score: a score based on pre-treatment clinical stage (CS) post-treatment pathologic stage (PS), ER status (E) and grade (G) after neoadjuvant therapy
2.pCR & # # neoadjuvant chemotherapy 2% @ BB EELBEAE - (TFHEEBRF R IE - 774 pCR)

(B e
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from NRG/RTOG 9804. Int J Radiat Oncol Biol Phys 2018;102: P1603

(ZEd AW )

U i S S i



YR

TMU Taipei Cancer Center

( EMEEWCRES] )

Chemotherapy as Primary or Adjuvant Therapy (HER2-POSTIVE)

Preferred Regimens
% Trastuzumab may be used in fixed dose 600 mg SC

AC followed by Paclitaxel with Trastuzumab

Doxorubicin 60 1 Q3W 4 1
Cyclophosphamide 600 1 Q3W 4
Followed by
Trastuzumab * 4 — 2 mg/kg 1 QW 12
Paclitaxel 80 1 QW 12
Followed by
Trastuzumab * 2 (6) mg/kg 1 QW (Q3W) 40 (13)

AC followed by Paclitaxel with Trastuzumab T Pertuzumab

Pl mg/m’

Doxorubicin 60 1 Q3w 4 6
Cyclophosphamide 600 1 Q3W 4
Followed by
Trastuzumab * 8 — 6 mg/kg 1 Q3w 17
Pertuzumab (optional) 840 — 420 mg 1 Q3w 17

Paclitaxel 80 1,8, 15 Q3w 4

(arshar SRS o)
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Dose-dense AC followed by Paclitaxel with Trastuzumab

Doxorubicin 60 1 Q2w
Cyclophosphamide 600 1 Q2W
Followed by
Trastuzumab * 4 — 2 mg/kg 1,8 Q2W
Paclitaxel 175 1 Q2w
Followed by
Trastuzumab * 2 (6) mg/kg 1 QW (Q3W)
TCH
Nk #l it mg/m’ #i%EH LiES
Trastuzumab * 4 — 2 mg/kg 1,8,15 Q3W
Docetaxel 75 1 Q3W
Carboplatin 6 AUC 1 Q3W
Followed by
Trastuzumab * 6 mg/kg 1 Q3W

TCH = Pertuzumab

w4 & mg/m’ ihEEH Pz
Trastuzumab * 8 — 6 mg/kg 1 Q3W
Pertuzumab (optional) 840 — 420 mg 1 Q3w
Docetaxel 75 1 Q3w
Carboplatin 6 AUC 1 Q3W

4 2
4
i
4 i
¥E
44.(14) >
jé\
=
;|
L 2% UK =~
6 3
6 i
;Eé
1 =
|
5
ek 2% 30k
17 4
17
6
6
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Trastuzumab + Pertuzumab + Neratinib

LK #il i mg/m’ #gEH gD A1) 250k
Trastuzumab * 8 — 6 mg/kg 1 Q3W 17 7
Pertuzumab (optional) 840 — 420 mg 1 Q3wW 17
Followed by g
Neratinib (optional) 240 mg PO QD 1 year 8 ;ﬁ
&
%
T-DM1 am
44 fil it mg/m2 i ks ) 2 ik 4
T-DM1 3.6 mg/kg 1 Q3W 14 7 %ﬁl
Other Regimens =
AC followed by Docetaxel with Trastuzumab g
#l i mg/m’ %
Doxorubicin 60 1 Q3w 4 3 ]
Cyclophosphamide 600 1 Q3W 4 =|
Followed by
Trastuzumab * 4 — 2 mg/kg 1,8,15 Q3W 4
Docetaxel 80-100 1 Q3w 4
Followed by

Trastuzumab * 6 mg/kg 1 Q3W 13



AC followed by Docetaxel with Trastuzumab + Pertuzumab

Pl mg/m’

Doxorubicin 60 1 Q3w 4 3
Cyclophosphamide 600 1 Q3W 4
Followed by
Trastuzumab * 8 — 6 mg/kg 1 Q3W 17
Pertuzumab (optional) 840 — 420 mg 1 Q3w 17
Docetaxel 80-100 1 Q3w 4

Paclitaxel + Trastuzumab (APT trial)

i il mg/m’ s H PRA L] 2255 300K
Trastuzumab * 4 — 2 mg/kg 1 QW 12 5
Paclitaxel 80 1 QW 12

Followed by
Trastuzumab * 2 (6) mg/kg 1 QW (Q3W) 40 (13)

TC + Trastuzumab

Trastuzumab * 4 —2 (8 — 6) mg/kg 1,8,15(1) Q3w 4 6
Docetaxel 75 1 Q3w 4
Cyclophosphamide 600 1 Q3W 4

Followed by

Trastuzumab * 6 mg/kg 1 Q3W 13

(arshar SRS o)
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Paclitaxel + Trastuzumab + Pertuzumab

Trastuzumab * 8 — 6 mg/kg 1 Q3W 4 11
Pertuzumab (optional) 840 — 420 mg 1 Q3W 4
Paclitaxel 80 1,8, 15 Q3w 4

Neratinib (adjuvant setting only)

120 mg PO 1-7 Q4w 1 9
Neratinib 160 mg PO 8-14
Followed by 240 mg PO 15-28
Neratinib 240 mg PO 1-28 Q4w 12?

T-DM1 (adjuvant setting only)

& mg/m’
T-DMI 3.6 mg/kg 1 QW 17 10

CE BN

1. Romond EH, Perez EZ, Bryant J, et al. Trastuzumab plus adjuvant chemotherapy for operable HER2 positive breast cancer. N
Engl ] Med 2005;353:1673-1684.

2. Dang C, Fomier M, Sugarman S, et al. The safety of dose-dense doxorubicin and cyclophosphamide followed by paclitaxel with
trastuzumab in HER2/neu over expressed/amplified breast cancer. J Clin Oncol. 2008;26(8):1216-1222.
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. Slamon D, Eiermann W, Robert N, et al. Adjuvant trastuzumab in HER2-positive breast cancer. N Engl J Med 2011;365:1273-

1283.

. Schneeweiss A, Chia S, Hickish T et al. Pertuzumab plus trastuzumab in combination with standard neoadjuvant anthracycline-

containing and anthracycline-free chemotherapy regimens in patients with HER2-positive early breast cancer: a randomized
phase II cardiac safety study (TRYPHAENA). Ann Oncol 2013; 24: 2278-2284.

. Tolaney S, Barry W, Dang C.et al. Adjuvant paclitaxel and trastuzumab for node-negative HER2-positive breast cancer. N Engl

J Med 2015;372:134-141.

. Jones SE, Collea R, Paul D, et al. Adjuvant docetaxel and cyclophosphamide plus trastuzumab in patients with HER2-amplified

early stage breast cancer: a singlegroup, open-label, phase 2 study. Lancet Oncol 2013;14:1121-8.

. Minckwitz G, Huang C, Mano M, et al. Trastuzumab emtansine for residual invasive HER2-positive breast cancer. N Engl J

Med 2019;380:617-628.

. Miguel Martin, Frankie A Holmes, Bent Ejlertsen, et al. Neratinib after trastuzumab-based adjuvant therapy in HER2-positive

breast cancer (ExteNET): 5-year analysis of a randomised, double-blind, placebo-controlled, phase 3 trial.Lancet Oncol
2017;18: 1688-700.

Chan A, Delaloge S, Holmes FA, et al. Neratinib after trastuzumab-based adjuvant therapy in patients with HER2-positive breast
cancer (ExteNET): a multicentre, randomised, double-blind, placebo-controlled, phase 3 trial. Lancet Oncol 2016;17:367-377.

10. Tolaney SM, Tayob N, Dang C, et al. Adjuvant trastuzumab emtansine versus paclitaxel in 8combination with trastuzumab for

stage | HER2-positive breast cancer (ATEMPT): A randomized clinical trial. J Clin Oncol 2021;39:2375-2385.

11. Nitz UA, Gluz O, Christgen M, et al. De-escalation strategies in HER2-positive early breast cancer (EBC): final analysis of the

WSG-ADAPT HER2+/HR- phase I trial: efficacy, safety, and predictive markers for 12 weeks of neoadjuvant dual blockade
with trastuzumab and pertuzumab + weekly paclitaxel. Ann Oncol 2017;28:2768-27723.
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Chemotherapy as Primary or Adjuvant Therapy (HER2-NEGATIVE)

Preferred Regimens

Dose-dense AC followed by Paclitaxel T
7

9

Doxorubicin 60 1 QW 4 1 %

Cyclophosphamide 600 1 Q2W 4 B

Followed by %

Paclitaxel 175 1 Q2W 4 &

H

3l

Dose-dense AC followed by weekly Paclitaxel

P& mg/m’

Doxorubicin 60 1 Q2W 4 1 ﬁ
Cyclophosphamide 600 1 Q2W 4 g'[//E/\
Followed by %
Paclitaxel 80 1 QW 12 1
5

TC

& mg/m’
Docetaxel 75 1 Q3W 4 2
Cyclophosphamide 600 1 Q3W 4



P& mg/m’
Capecitabine 1000-1250 PO BID 1-14 Q3wW 6-8 18
(If triple-negative breast cancer and residual disease after preoperative therapy with taxane, alkylator, and anthracycline based chemotherapy)

For germline BRCA1/2 mutations

FlE mg/m’
Olaparib 300 mg PO BID Q4w For 1 year 23

For High-risk triple-negative breast cancer (TNBC)

& mg/m’

(arshar SRS o)

Pembrolizumab 200 mg 1 Q3W 4 22

Paclitaxel 80 1,8, 15 Q3W 4 -

Carboplatin AUC 5 1 Q3w 4 1=
Followed by g

Pembrolizumab 200 mg 1 Q3w 4 %

Doxorubicin* 60* 1 Q3W 4 ;’g

Cyclophosphamide 600 1 Q3w 4 =|
Followed by

Pembrolizumab 200 mg 1 Q3W 9

*may be transferred to Epirubicin 90 mg/m’
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Useful in certain circumstances
Dose-dense AC

Doxorubicin 60 1 Q2w 4 1 =
Cyclophosphamide 600 1 Q2w 4 ;-F%
#
i
AC L
n
]
Doxorubicin 60 1 Q3W 4 3 :?3
Cyclophosphamide 600 1 Q3W 4 gE]'
TAC =

AE
Docetaxel 75 1 Q3W 6 4 ED
Doxorubicin 60 1 QW 6 =
Cyclophosphamide 500 1 Q3W 6 %Ell
TEC
Docetaxel 75 1 Q3W 6 14
Epirubicin 75 1 Q3W 6
Cyclophosphamide 500 1 Q3w 6



FAC

5-FU 500 1,80rl,4 Q3W 6 5,6

Doxorubicin 50 1 Q3W 6

Cyclophosphamide 500 1 Q3w 6 .
N
T

CEF #
&
2

Cyclophosphamide 500 1,8 Q3W 6 7 %

Epirubicin 80 1,8 Q3W 6 &

5-FU 500 1,8 Q3W 6 %?l:

CMF

Cyclophosphamide 100 PO 1-14 Q4w 6 8 Jgfg

Methotrexate 40 1,8 Q4w 6 g’é

5-FU 600 1,8 Q4w 6 e
5

AC followed by Docetaxel

RS #il it mg/m’ #i%EH R F ) 25 0Bk
Doxorubicin 60 1 Q3w 4 9
Cyclophosphamide 600 1 Q3w 4
Followed by

Docetaxel 80-100 1 Q3w 4
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AC followed by Paclitaxel

Doxorubicin 60 1 Q3W 4 10
Cyclophosphamide 600 1 Q3w 4
Followed by g
Paclitaxel 175 1 Q3W 4 %ﬁ%
&
AC followed by weekly Paclitaxel %
N
Doxorubicin 60 1 Q3W 4 10 ;?;
Cyclophosphamide 600 1 Q3w 4 2|
Followed by e
Paclitaxel 80 1 QW 4
EC

11

Epirubicin 90-100 1 Q3W
Cyclophosphamide 600 1 Q3W

U RS il



FEC followed by Docetaxel

5-FU 500 1 Q3w 3 12
Epirubicin 100 1 Q3W 3
Cyclophosphamide 500 1 Q3w 3 ~
Followed by jﬂ»
Docetaxel 100 1 Q3W 3 i
&
%
FEC followed by weekly Paclitaxel %
0] #il i mg/m’ #gEH e ] 2% 308k B
5-FU 600 1 Q3W 4 13 %HT
Epirubicin 90 1 Q3w 4 =~
Cyclophosphamide 600 1 Q3W 4
Followed by 5
3 Weeks no treatment ‘_E
Followed by 52
Paclitaxel 100 | QW 8 =
i
5
FLC
it #ilit mg/m’ #EEH LED 1] 2% 30k
5-FU 500 1 Q3wW 6 17
Lipo-Doxorubicin 35-40 1 Q3W 6
Cyclophosphamide 500 1 Q3W 6
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Cisplatin + Docetaxel (Triple negative)

Cisplatin 60 1 15,16
Docetaxel 60 1

Carboplatin + Docetaxel (Triple negative)

Cisplatin AUC 6 1 Q3w 19, 20
Docetaxel 75 1 Q3w

Weekly Paclitaxel + Carboplatin

Paclitaxel 80 1,8, 15 Q3w 21

Carboplatin AUC 6 1 Q3W

Weekly Paclitaxel + weekly Carboplatin (Triple negative)

Fl& mg/m’
Paclitaxel 80 1,8, 15 Q3W 6 24,25
Carboplatin AUC 1.5-2 1,8, 15 Q3w 6
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Weekly Paclitaxel + weekly Carboplatin (Triple negative)

Fil & mg/m’
Paclitaxel 80 1,8, 15 Q3w
Carboplatin AUC 1.5-2 1,8, 15 Q3w

24,25

Capecitabine (maintenance therapy for TNBC after adjuvant chemotherapy)

¥l mg/m’
Capecitabine 650 PO BID 1-28 Q4w 1 year 26

* = BEH A RA

24 30k

1. Citron ML, Berry DA, et al. Randomized Trial of Dose-Dense Versus Conventionally Scheduled and Sequential Versus
Concurrent Combination Chemotherapy as Postoperative Adjuvant Treatment of Node-Positive Primary Breast Cancer: First
Report of Intergroup Trial C9741/Cancer and Leukemia Group B Trial 9741. J Clin Oncol 2003;21:1431-1439.

2. Jones S, Holmes F, O'Shaughnessey J, et al. Docetaxel With Cyclophosphamide Is Associated With an Overall Survival Benefit
Compared With Doxorubicin and Cyclophosphamide: 7-Year Follow-Up of US Oncology Research Trial 9735. J Clin Oncol
2009;27:1177-1183.

3. Fisher B, Brown AM, Dimitrov NV, et al. Two months of doxorubicin-cyclophosphamide with and without interval reinduction
therapy compared with 6 months of cyclophosphamide, methotrexate, and fluorouracil in positive-node breast cancer patients
with tamoxifen-nonresponsive tumors: results from the National Surgical Adjuvant Breast and Bowel Project B-15. J Clin Oncol
1990;8:1483-1496.

4. Martin, Pienknowski T, Mackey L, et al. Adjuvant docetaxel for node-positive breast cancer. N Engl J Med 2005;352:22.

5. Buzdar AU, Kau SW, Smith TL, Hortobagyi GN. Ten-year results of. FAC adjuvant chemotherapy trial in breast cancer. Am J
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Clin Oncol. 1989;12;123-128.

6. Assikis V, Buzdar A, Yang Y, et al. A Phase III Trial of Sequential Adjuvant Chemotherapy for Operable Breast Carcinoma.
Final Analysis with 10-Year Follow-Up. Cancer 2003;97:2716-23.

7. Levine MN, Bramwell VH, Pritchard KI, et al. Randomized trial of intensive cyclophosphamide, epirubicin, and fluorouracil
chemotherapy compared with cyclophosphamide, methotrexate, and fluorouracil in premenopausal women with node-positive
breast cancer. National Cancer Institute of Canada Clinical Trials Group. J Clin Oncol 1998;16:2651-8.

8. Bonadonna G, Brusamolino E, Valagussa P, et al. Combination chemotherapy as an adjuvant treatment in operable breast cancer.
N Engl ] Med. 1976;294(8):405-410.

9. von Minckwitz G1, Raab G, Caputo A, et al. Doxorubicin with cyclophosphamide followed by docetaxel every 21 days
compared with doxorubicin and docetaxel every 14 days as preoperative treatment in operable breast cancer: the GEPARDUO
study of the German Breast Group. J Clin Oncol 2005;23(12):2676-85.

10. Sparano JA, Wang M, Martino S, et al. Weekly Paclitaxel in the Adjuvant Treatment of Breast Cancer. N Engl J Med
2008;258:1663-1671.

11. Piccart MJ, Di Leo A, Beauduin M, et al. Phase III Trial Comparing Two Dose Levels of Epirubicin Combined With
Cyclophosphamide With Cyclophosphamide, Methotrexate, and Fluorouracil in Node-Positive Breast Cancer. J Clin Oncol
2001;19:3103-3110.

12. Roche H, Fumoleau P, Spielmann M, et al. Sequential adjuvant epirubicin-based and docetaxel chemotherapy for node-positive
breast cancer patients: the FNCLCC PACS 01 Trial. J Clin Oncol 2006; 24:5664-5671.

13. Martin M, Rodriguez-Lescure A, Ruiz A, et al. Randomized phase 3 trial of fluorouracil, epirubicin, and cyclophosphamide
alone or followed by paclitaxel for early breast cancer. J Natl Cancer Inst 2008;100:805-814.

14. Bayo J, Prieto B, Rivera F. Comparison of Doctors' and Breast Cancer Patients' Perceptions of Docetaxel, Epirubicin, and
Cyclophosphamide (TEC) Toxicity. Breast J 2016; 22: 293-302.

15.Y. Fan, B. H. Xu*, P. Yuan, F. Ma,et al.Docetaxel—cisplatin might be superior to docetaxel-capecitabine in the first-line
treatment of metastatic triple-negative breast cancer. Annals of Oncology 24: 1219-1225, 2013.
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23.

24.

25.

26.

Park SH, et al. Docetaxel plus cisplatin is effective for patients with metastatic breast cancer resistant to previous anthracycline
treatment: a phase II clinical trial. BMC Cancer. 2005; 5: 21.

Rau KM, Lin YC, Chen YY, et al. Pegylated liposomal doxorubicin (Lipo-Dox®) combined with cyclophosphamide and
S-fluorouracil is effective and safe as salvage chemotherapy in taxane-treated metastatic breast cancer: an open-label, multi-
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Sharma P, Lopez-Tarruella S, Garcia-Saenz JA, et al. Pathological Response and Survival in Triple-Negative Breast Cancer
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Adjuvant Endocine Therapy

Anti-estrogen

Tamoxifen 20-40 mg PO QD 1

Aromatase inhibitor

& mg/m’ HhEEH
Exemestane 25 mg PO QD 2

P mg/m2
Anastrozole 1 mg PO QD 3

Fl& mg/m’
Letrozole 2.5mg PO QD 4

Ovarian suppression or ablation

7 mg/m’
Goserelin Acetate 3.6 mg SC 1 Q4w 5

Leuprolide Acetate 3.75 mg SC 1 Q4w 6
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1. Product Information: tamoxifen citrate oral tablets, tamoxifen citrate oral tablets. Watson Laboratories (per manufacturer),
Corona, CA, 2011.

2. Product Information: AROMASIN(R) oral tablets, exemestane oral tablets. Pharmacia & Upjohn Company (per FDA), New
York, NY, 2013.

3. Product Information: ARIMIDEX(R) oral tablet, anastrozole oral tablet. AstraZeneca Pharmaceuticals LP, Wilmington, DE,
20009.

4. Product Information: Femara oral tablets, letrozole oral tablets. Novartis Pharmaceuticals Corporation, East Hanover, NJ, 2010.

5. Product Information: ZOLADEX(R) implant 3.6mg, goserelin acetate implant implant 3.6mg. AstraZeneca, Wilmington, DE,
2009.

6. Boccardo F, Rubagotti A, Amoroso D, et al: Endocrinological and clinical evaluation of two depot formulations of leuprolide
acetate in pre- and perimenopausal breat cancer patients. Cancer Chemother Pharmacol 1999; 43:461-466
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Chemotherapy for Recurrent or Metastatic Breast Cancer
HER2-NEGATIVE

Preferred Single Agents

Anthacyclins

Doxorubicin 60-75 1 Q3wW 7 1

P8 mg/m2
Doxorubicin 20 1 QW 2

il mg/m2
Lipo-Doxorubicin 50 1 Q4w 3

Taxanes

P8 mg/m2
Paclitaxel 175 1 Q3wW 4

il mg/m2
Paclitaxel 80 1 QW 5
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Antimetabolites

il mg/m2
Capecitabine 1000-1250 PO BID 1-14 Q3w 6 6

P& mg/m2
Gemcitabine 800-1200 1,8, 15 Q4w 7

Other microtubule inhibitors

75 mg/m2
Vinorelbine 25 1 QW 8

Eribulin 1.4 1,8 Q3W 9

PARP inhibitors

75 mg/m2
Olaparib 300 mg PO BID 46

P8 mg/m2 FhEEH
Talazoparib 1 mg PO QD Q4w 47
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Atezolizumab + albumin-bound paclitaxel

Atezolizumab 840 mg 1,15 Q4w 48
Nab-Paclitaxel 100 1,8, 15 Q4w

Pembrolizumab 200 mg 1 Q3W 55
TNBC, CPS> 10

il mg/m2
Carboplatin AUC 6 1 Q3W-Q4W 11
(An option for patients with triple-negative tumors and germline BRCA1/2 mutation)

P8 mg/m2
Cisplatin 75 1 Q3w 4 17
(An option for patients with triple-negative tumors and germline BRCA1/2 mutation)

Fil & mg/m2 nsEH

5.4 mg/kg 1 Q3W 61

Fam-trastuzumab
deruxtecan-nxk

(For HER2 THC 1+ or 2+/ISH negative)

(arshar SRS o)
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Other Single Agents

R #il 5 mg/m2 A H g b 2% 30k
Cyclophosphamide 50 PO QD 1-21 Q4w 10

FlE mg/m2
Docetaxel 60-100 1 Q3w 6 12,13

il & mg/m2
Docetaxel 35 1,8, 15,22,29,36 Q8W 14

75 mg/m2
Nab-Paclitaxel 100 or 150 1,8, 15 Q4w 15,16

P8 mg/m2
Nab-Paclitaxel 260 1 Q3W 15

P8 mg/m2 *hEEH
Epirubicin 75 1 Q3w 18

P8 mg/m2
Larotrectinib 100 mg BID PO 56
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75 mg/m2
Entrectinib 600 mg QD PO 57

il mg/m2
Pembrolizumab 200 mg 1 Q3w 58, 59
MSI-H/dMMR and TMB-H (> 10 muts/mb)

Combinations

Carboplatin + Docetaxel (triple negative)

& mg/m’

Carboplatin AUC 6 1 Q3wW 6 49, 50
Docetaxel 75 1 Q3w 6
Paclitaxel+Carboplatin (Triple negative)

EJNES #il i mg/m’ #%EH R 1] 25k
Paclitaxel 175-200 1 Q3w 51

Carboplatin AUC 6 1 Q3wW

Paclitaxel+Carboplatin (weekly)(Triple negative)

Paclitaxel 100 1,8, 15 Q3W 52
Carboplatin AUC 2 1,8, 15 Q3w
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Albumin-bound Paclitaxel + Carboplatin (weekly) (Triple negative, preoperative setting)

Pl mg/m’

Nab-Paclitaxel 125 1,8 Q3w 53
Carboplatin AUC 2 1,8 Q3W
CAF ;%
g FlE mg/m2 L EdE IS Y 2% Rk %’*
Cyclophosphamide 100 PO 1-14 Q4w 19 £
Doxorubicin 30 1,8 Q4W %
5-FU 500 1,8 Q4w i3
E1
3l

& mg/m2

5-FU 500 1,80rl,4 Q3W 20 ﬁ

Doxorubicin 50 1 Q3wW B3
=]

Cyclophosphamide 500 1 Q3w =
i

FEC 5l

EJNES #il i mg/m2 #gEH e F1] 22530k
Cyclophosphamide 400 1,8 Q4w 6-9 21
Epirubicin 50 1,8 Q4w

5-FU 500 1,8 Q4w
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AC
E #il 5 mg/m2 #i%EH R b 2% 30k
Doxorubicin 60 1 Q3w 8 22
Cyclophosphamide 600 1 Q3w 8
ﬁ
EC i
4 i il mg/m2 #hdEH B L] 2% LRk i
Epirubicin 75 1 Q3w 6 23 9
Cyclophosphamide 600 1 Q3W 6 g
H
5l
CMF <

Cyclophosphamide 100 PO QD 1-14 Q4w 24, 45 I=
Methotrexate 40 1,8 Q4w
5-FU 600 1,8 Q4w

U RS il

Docetaxel + Capecitabine

EJhE Fil it mg/m2 #iaEH B paEy] 22500k
Docetaxel 75 1 Q3w 6 25
Capecitabine 950 PO BID 1-14 Q3w 6



il mg/m2

Paclitaxel 175 1 Q3W 26
Gemcitabine 1250 1,8 Q3W

it #ilH mg/m2 #isEH A FHY 25 0k
Paclitaxel 80 1,8, 15 Q4w 44
Gemcitabine 800 1,8, 15 Q4w

Gemcitabine + Carboplatin

7l & mg/m2
Gemcitabine 1250 1,8 Q3W 27
Carboplatin AUC 2 1,8 Q3w

Bevacizumab + Paclitaxel

Pl mg/m2
Bevacizumab 10 mg/kg 1,8 Q4w 28
Paclitaxel 90 1,8, 15 Q4w
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HER2-POSATIVE
Preferred Agents

Fil & mg/m2

Pertuzumab (optional) 840 — 420 mg 1 Q3w 29 ;/E
Trastuzumab * 8 — 6 mg/kg 1 Q3W ;%
Docetaxel 75-100 1 Q3W %
%

’

Pertuzumab (optional) 840 — 420 mg 1 Q3W 30, 31 b
=%

Trastuzumab * 8 —6(4—2)mgkg 1 Q3W (QW) %FI‘
Paclitaxel 175 (80) 1 Q3W (QW) ~
Other Agents :5'?3
= AiE

Pl mg/m2 2

Trastuzumab * 8 —>6(4—2) mg/kg 1 Q3W (QW) 31,32 =
Paclitaxel 175 1 Q3W i5
Carboplatin AUC 6 1 Q3W =|

P8 mg/m2
Trastuzumab * 8 —6(4—2)mgkg 1 Q3W (QW) 31,33, 34
Paclitaxel 175 (80-90) 1 Q3W (QW)



P8 mg/m2

Trastuzumab * 8 —6(4—2)mgkg 1 Q3W (QW) 31, 35, 36
Docetaxel 80-100 (35) 1,8,15 (1) Q3W (QW)

P8 mg/m2
Trastuzumab * 8 —>6(4—2)mgkg 1 Q3W (QW) 31,37
Vinorelbine 30-35 (25) 1,8 (1) Q3W (QW)

P8 mg/m2 L
Trastuzumab * 8 —6 (4 —2) mg/kg 1 Q3W (QW) 31, 33, 38, 39
Capecitabine 1000-1250 1-14 Q3W

P mg/m2 1
T-DM1 3.6 mg/kg 1 Q3w 40

P8 mg/m2
Lapatinib 1250 mg PO QD 1-21 Q3W 41
Capecitabine 1000 PO BID 1-14 Q3W

& mg/m2
Trastuzumab * 8 —>6(4—2)mgkg 1 Q3W (QW) 31,43
Lapatinib 1000 mg PO QD Q3W
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Fil & mg/m2
Neratinib 240 mg PO QD 1-21 Q3W 54
Capecitabine 750 PO BID 1-14 Q3W

*Z A AR A
24530

1. Chan S, Friendrichs K, Noel D, et al. Prospective randomized trial of docetaxel versus doxorubicin in patients with metastatic
breast cancer. J Clin Oncol. 1999 Aug;17(8):2341-54.

2. Gasparini G, Dai Fior S, Panizzoni GA, et al. Weekly epirubicin versus doxorubicin as second line therapy in advanced breast
cancer. A randomized clinical trial. Am J Clin Oncol. 1991 Feb;14(1):38-44.

3. O'Brien ME, Wigler N, Inbar M, et al. Reduced cardiotoxicity and comparable efficacy in a phase III trial of pegylated liposomal
doxorubicin HCI (CAELY X/Doxil) versus conventional doxorubicin for first-line treatment of metastatic breast cancer. Ann
Oncol. 2004 Mar;15(3):440-9.

4. Seidman AD, Tiersten A, Hudis C, et al. Phase II trial of paclitaxel by 3-hour infusion as initial and salvage chemotherapy for
metastatic breast cancer. J Clin Oncol 1995;13:2575-2581.

5. Perez EA, Vogel CL, Irwin DH, et al. Multicenter Phase II Trial of Weekly Paclitaxel in Women With Metastatic Breast Cancer.
J Clin Oncol 2001;19:4216-4223.

6. Safety and Efficacy of Two Different Doses of Capecitabine in the Treatment of Advanced Breast Cancer in Older Women. J
Clin Oncol 2005;23:2155-2161.

7. Seidman AD, Gemcitabine as Single-Agent Therapy in the Management of Advanced Breast Cancer. Oncology (Williston
Park)2001;15:11-14.

8. Zelek L, Barthier S, Riofrio M, et al. Weekly vinorelbine is an effective palliative regimen after failure with anthracyclines and
taxanes in metastatic breast carcinoma. Cancer. 2001 Nov 1;92(9):2267-72.

9. Cortes J, O'Shaughnessy J, Loesch D, et al. Eribulin monotherapy versus treatment of physician's choice in patients with
metastatic breast cancer (EMBRACE): a phase 3 open-label randomised study. Lancet 2011;377:914-923.
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10. Licchetta A, Correale P, Migali C, et al. Oral Metronomic Chemo-Hormonal-Therapy of Metastatic Breast Cancer with
Cyclophosphamide and Megestrol Acetate. J Chemother 2010;22(3):201-4.

11. Isakoff, SJ, Goss PE, et al. (2011). TBCRC009: A multicenter phase II study of cisplatin or carboplatin for metastatic triple-
negative breast cancer and evaluation of p63/p73 as a biomarker of response[abstract]. J Clin Oncol 29(15_suppl):Abstract
1025.

12. Burris HA, 3rd. Single-agent docetaxel(Taxotere) in randomized phase III trials, Semin Oncol 1999;26:1-6.

13. Harvey V, Mouridsen H, Semiglazov V, et al. Phase III Trial Comparing Three Doses of Docetaxel for Second-Line Treatment
of Advanced Breast Cancer. J Clin Oncol 2006;24(31):4963-70.

14. Rivera E, Mejia JA, Arun BJ, et al. Phase 3 study comparing the use of docetaxel on an every-3-week versus weekly schedule
in the treatment of metastatic breast cancer. Cancer 2008 Apr 1;112(7):1455-61.

15. Gradishar WJ, Tjulandin S, Davidson N, et al. Phase III Trial of Nanoparticle Albumin-Bound Paclitaxel Compared With
Polyethylated Castor Oil-Based Paclitaxel in Women With Breast Cancer. J Clin Oncol 2005;23:7794-7803.

16. Gradishar W, Dimitry K, Sergey C, et al. Significantly Longer Progression-Free Survival With nab-Paclitaxel Compared With
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Endocrine Therapy Regimens for Recurrent or Metastatic Breast Cancer

Premenopausal

3
9B
SERM i
#ili mg/m2 g
Tamoxifen 20-40 mg PO QD 1 %
;%E
Ovarian ablation or suppression %Ef
EATEA 8 mg/m2 ihEEH YrzR S 2Rk =

Goserelin Acetate 3.6 mg SC Q4w 5

il mg/m2 %
Leuprolide Acetate 3.75 mg SC Q4w 6 =
i
5l
Postmenopausal

Aromatase inhibitor

745 mg/m2
Exemestane 25 mg PO QD 2



P8 mg/m2
Anastrozole 1 mg PO QD 3

il & mg/m2
Letrozole 2.5 mg PO QD 4

SERD

P8 mg/m2
Fulvestrant 500 IM Q4w 7
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CDK4/6 inhibitor+AlI (for Her2-negative)

RS il mg/m2 #i%EH R b 2230k
Palbociclib 125 mg PO QD 1-21 Q4w 8 5=
Letrozole 2.5 mg PO QD 1-21 Q4w YiE
’Eé
il mg/m2 fg
Palbociclib 125 mg PO QD 1-21 Q4w 8 =|
Anastrozole 1 mg PO QD 1-21 Q4w
RS il mg/m2 #%EH R I 2% 30k
Palbociclib 125 mg PO QD 1-21 Q4w 8

Exemestane 25 mg PO QD 1-21 Q4w
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e iR mg/m2 #aEH B HY] 22 Bk
Ribociclib 600 mg PO QD 1-21 Q4W 9
Letrozole 2.5 mg PO QD 1-21 Q4w

a5 il mg/m2 L EdE LES A 2 Rk jjffl;
Ribociclib 600 mg PO QD 1-21 Q4w 9 =
Anastrozole 1 mg PO QD 1-21 Q4w g

g

RS il mg/m2 #asEH g JY 2% Rk %
Ribociclib 600 mg PO QD 1-21 Q4W 9 gj'
Exemestane 25 mg PO QD 1-28 Q4w ~

il mg/m2
Abemaciclib 150 mg PO BID 15
Letrozole 2.5 mg PO QD

U RS il

P8 mg/m2

Abemaciclib 150 mg PO BID 15
Anastrozole 1 mg PO QD

R #il & mg/m2 #iE H g b 2% 30k
Abemaciclib 150 mg PO BID 15

Exemestane 25 mg PO QD



CDK4/6 inhibitor + SERD

il mg/m2

5}
Palbociclib 125 mg PO QD 1-21 Q4w 10
Fulvestrant 500 IM 1,15—1 Q4w
45 il it mg/m2 ] ik S EE 3
Palbociclib 600 mg PO QD 1-21 Q4w 11 %
Fulvestrant 500 IM 1,15—1 Q4w i
’
EATEA P8 mg/m2 FhEEH 2 ﬁ%ﬁﬁk b
Abemaciclib 150 mg PO BID %F‘T
Fulvestrant 500 IM 1,15—>1 Q4w ~
EATEA 8 mg/m2 iaEEH YrzR “%ﬁﬁk =
Everolimus 10 mg PO QD i.-[.E;
Exemestane 25 mg PO QD 52
3?%
4 it 4, il mg/m2 #sEH Bk ] 2 K 3|
Everolimus 10 mg PO QD Q4w 13
Fulvestrant 500 IM 1,15—>1 Q4w

P& mg/m2
Everolimus 10 mg PO QD 14
Tamoxifen 20-40 mg PO QD
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Fulvestrant + Alpelisib for PIK3CA-mutated tumors

P8 mg/m2
Alpelisib 300 mg PO QD 17
Fulvestrant 500 IM 1,15—1 Q4w

Useful in certain circumstances

Abemaciclib

il mg/m2
Abemaciclib 200 mg PO BID 18
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2009.
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